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Test Report No. AJHG1510008835FB Date: OCT.21, 2015 Page 1 of3
MEDIA ONE DIGITAL IMAGING SOLUTIONS, LLC
11752 MARKON DRIVE, GARDEN GROVE, CA 92841

The following sample(s) was / were submitted and identified on behalf of the client as:
Sample Description: TRIPLE WHITE

Type/Style: TX3W
Color: WHITE

Composition: 1000 POLYESTER

Test Requested:
Determine the flame resistance in accordance with test method 1 of NFPA 701:2010 Standard Methods

of Fire Tests for Flame Propagation of Textiles andFilms
Test Results: -- See attached sheet --

Conclusion: The tested sample “As received” meets the requirements of Test Method 1 of NFPA

701:2010.
Test Period:
Sample Receiving Date : OCT.14, 2015
Test Performing Date : OCT.14, 2015 TO OCT.20,2015

Signed for and on behalf of
SGS-CSTC Co., Ltd. AnjiBranch

o

Allen Zou
Technical Manager

This dacument is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible
at hitp://www. /el (#arms—and -Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic
Documents ; at ttp:/fwww.sgs.com/en/Terms-and-i ‘Conditions/Terms-e-Document. aspx. Attention is drawn to the limitation of liability,
indemnification and jurisdiction Issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility
is to its Client and this document does not exonerate parties to a transaction from exercising all their ri%1 ts and obligations under the
transaction dacumants This dowmenl cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
rP ie content or appearance of this document is unlawful and offenders may be prosecuted to the fullest
extent of the faw. Uniass otharw:se stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are
retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443
or emalil: CN. Ducc'mcka com
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